SPARE PARTS LIST

PAGE 1

MODEL NO. 3708F

ITEM PART NO. DESCRIPTION QTY NOTE
001 663926-3 POWER SUPPLY CORD 1.0-2-2.5 1
002 682502-4 CORD GUARD 8-85 3707/N1923B 1
003  853746-5 NAME PLATE 3708F 1
004 417747-3 REAR COVER 3707F/3708F 1
005 631489-7 LED POWER SUPPLY CIRCUIT 3707F 1
006  265995-6 *PT SCREW 4X18 10PK LF1000 2
007 687063-9 STRAIN RELIEF HR2400/3707/37082414NB/9920/RP1100C 1
008 643928-5 BRUSH HOLDER CAP 9523NB/3707/8 2
009 191940-4 CARBON BRUSH CB-411 1
010 183417-3 MOTOR REAR HOUSING 3707/F&08/F 1
INC. 25
011 595066-8 FIELD ASSY 110V 3707F/3708F 1
012 266004-4 *PT SCREW 4X70 5PK 2
017  421494-0 RUBBER RING 19 4305/T/3707/HP2HR2432 1
018 210017-7 BALL BEARING 607DDW 9541/42/9 1
019 681636-0 INSULATION WASHER DP4003/4304 HR2432 1
020 518552-2 ARMATURE ASSY 110V 3707F/08F 1

INC. 18,19,21,22
021  240049-0 FAN 48 3707F/3708F
022  961055-9 *EXT DIN471 CIRCLIP-15 10PK LF1000

023  211236-8 BALL BEARING 6002DDW

024  651423-1 SWITCH 3707F/3708F/HM0860C
025 819720-3 MAKITA LABEL 6071DW/GD0800C
026  654544-8 TERMINAL BLOCK 3707F/3708F
029  251991-0 *+TAPPING SCREW M4X12 10PK

030 631480-5 LEAD CIRCUIT 3707F/3708F

031 266053-1 *PT SCREW 4X35 JN1601 10PK
032  153347-2 MOTOR HOUSING CO 3707F/08F
033 763608-8 COLLET CONE 6.35 3700B/3708F
034 763606-2 COLLET NUT 6 3700B/906/3707

035 251814-2 SCREW M6X18 1805 3700B

036  942151-2 *M6 SPRING RING DIN128 10PK
037 941151-9 *FLAT WASHER 6 DIN125-B 10PK
038 153351-1 BASE COMP 3708F

039 414304-8 TRIMMER SHOE 3708F

040 256158-5 PIN 3 T221DW/6835DWA/BLS820/JRJR3060T/3070CT
041  421566-1 ROLLER 3707F/3708F

042  252103-8 HEX LOCK NUT M5-8 UH4500/5604RLF1000

043 941101-4 *FLAT WASHER 5 DIN125-B 10PK

044  267214-6 FLAT WASHER 6 3707F/08F

045  324243-3 SUPPORT PIN 3707F/08F

046  951060-4 SPRING PIN 3-14 3707F/3708F/AN
047  421818-0 RUBBER CAP 3707F/3708F

048  345229-4 LOCK LEVER 3707F/3708F

049  252646-0 WING NUT M5 3708F

050 942101-7 *M5 SPRING RING DIN128 10PK

051 941101-4 *FLAT WASHER 5 DIN125-B 10PK

052 911114-9 *PAN HD SCREW M4X10 10PK ~ W. CAPTIVE WASHERS
053 941101-4 *FLAT WASHER 5 DIN125-B 10PK

054  942101-7 *M5 SPRING RING DIN128 10PK

055  265740-9 "*""BRASS"" WINGSCREW M5X15 5PK"
056  267248-9 FLAT WASHER 8 3708F

057 923241-0 *CAP SQ NECK BOLT M5X25 10PK
058  253905-5 *WAVE WASHER 23 8035NB 5PK

AO01  122389-7 TRIMMER GUIDE ASSY 3707/F/3700

PR NNNNRNNNONNNRRRRRRRPRPRREPREPREPREPRERREPRPREPIRNRREERRRR

INC. A02-A10
A02 251819-2 THUMB SET SCREW M6X20 3707/370
AO03 912116-8 *COUNTERSUNK SCREW M4X12 10PK W/SPRING WASHER
AO04  341136-9 HOOK 3700B/3707/F/3708/F
A05 251420-3 *S HD SHOULDER SCREW M5 5PK L. THR 3700B

N N

A06  323495-3 ROLLER 11 3700B/3707/F/3708/F




SPARE PARTS LIST

PAGE 2

MODEL NO. 3708F

ITEM PART NO. DESCRIPTION QTY NOTE
AO07  312396-0 GUIDE HOLDER 3700B/3707/F/08/F 1
A08 941151-9 *FLAT WASHER 6 DIN125-B 10PK 1
A09  253903-9 *WAVE WASHER 6 3703 5PK 1
A10 251815-0 KNUR THUMB SETSCREW M6X25 3700LF1000 1
Al13 343577-5 TEMPLET GUIDE 3700B/3705/3707 1
Al4  781003-0 SPANNER 10 3700B/3707/08&F 1
A15 781008-0 SPANNER 17 37B 63L 9505B/9217S 1
A18  343593-7 GUIDE PLATE 3707F/3708F 1
Al19 343594-5 STRAIGHT GUIDE 3707F/3708F 1

A20 D-09173 STRAIGHT BIT 6E 36B/37B/3708F 1 AEPD-003/92

EO1 654091-9 NON INSULATED TERMINAL LC1230 N910/RP0910/HM1810/HR2432/JR30
EO02 655030-2 *PLUG UK TYPE 2107F/JR3050T HM1810/HR2432/JR3060T/3070CT




PAGE 1

||I\

| Vﬁi% J = 0OOQ <)) —) P
; mmww W n@m @Awg MWHMM M qmwwAv

)

y
H K//é}////
A 1]
|1]]]
A
&

SERVICE DRAWING

. N\
N

B
|

|

\

MODEL NO. 3708F




